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Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0087
40 Normal Voltage 0.0086
30 Normal Voltage 0.0091
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0091

PASS
-10 Normal Voltage 0.0008
-20 Normal Voltage 0.0089
-30 Normal Voltage 0.0092
20 Maximum Voltage 0.0092
20 Normal Voltage 0.0000
20 Battery End Point 0.0002

Note:

1. Normal Voltage = 3.9 V.

; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.
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LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 4.00 5.04 4.90 6.06 PASS
Highest CH - - - -
SPORTON INTERNATIONAL INC. Page Number : A13-10f 15
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Trace 1 19.06 dém 24.00 dBm 4.94 d8 3.01 d8 4.75 dB 4.90 d8 4.93 d8 Trace 1 20.36 dBm 27.14 dBm 6.78 d8 3.07 d8 5.07 d8 6.06 d8 6.64 dB
— —_—
L JL J o ee L JL J QR we
Date: 24 MAY.2016 18:47.49 Date: 24 MAY.2016 18:48.00

0.0

SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. : FG651612B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [ 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.92 4.92 - - - - -
Middle CH - - - - 4.95 4.86 9.69 9.65 - - -
Highest CH - - - - 4.91 4.88 - - - - -

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samran . FCC RF Test Report

Report No. : FG651612B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum ) =

Ref Level 30.00 dm  Offset 10.70 dB w RBW 100 kHz

Ref Level 30.00 dem Offset 10.70 dB w RBW 100 kHz

Date: 24 MAY 2016 17:41:36

o Att a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 15.43 dbm| Mi[1] 14.60 dBm|
780.58900 MHz| 779.26000 MHZ|
& 26.00 dBj & ndB 26.00 dB|
i p A 4.915000000 MHz| i .| ,w"vx\p Ao B A, A 4.915000000 MHZ
Vi Qfactor 158.9) / i Q factor \ 158.5|
pt { di A
0 7 t 0
T \ / \
-10 - -10 X
20 di / \ 20 di /
7 \ / \
30 i -30 / S
=] I |54 SV Y PN 1~/ AT ATH A
-40 — -40 -~
~
60 d -60
GCF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts pan 10.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML T 780.589 MHz 15.43 dem nde down 4.915 MHz ML i 779.26 MHz 14.60 dBm nd8 down 4.915 MHz
T1 1 777.082 MHz -10.73 dBm nds 26.00 d8 T1 1 777.042 MHz -11.68 dam nds 26.00 d8
T2 1 781.998 MHz -10.65 dém Q factor 158.8 T2 1 781.958 MHz -11.04 d8ém Q factor 158.5
( )i ] T o8 ( ) )

Date: 24 MAY 2016 17:41:26

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 24 MAY.2016 17:50.01

™ o
v v
Ref Level 30.00 dém Offset 10.70 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.70 dB & RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT = Att 30de  SWT 19 ps & VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 14.80 dBm| Mi[1] 14.56 dBm)|
7681.56000 MHz 761.38100 MHz
& ndB 26.00 dBj & ndB 26.00 dB|
o " AN BN A 4.945000000 MHz| v A AP N a1 4.855000000 MHZ|
7 Q factor \ 158.1 / Q factor | 160.9
d | d 1
B v . / \
f ol
-10 7 -10 &.
/ \
-20 di 20 di \
30, papn VAl & A N
-30409; 7 e - W, v A
L el ¥
-40 df -40
50 -50
-60 di -60
CF 782.0 MHz 1001 pts SEBH 10.0 MHz CF 782.0 MHz 1001 E(S Sgan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
781.58 MHz 14.80 d8m ndB down 4.945 MH2 1 781.381 MHz 14,56 deém ndé down 4,855 MH2
T1 Y 779.552 MHz -11.47 d8m nds 26.00 d8 T1 1 779.552 MHz -11.21 d8m nds 26.00 d8
T2 1 784.498 MHz -11.01 dém Q factor 158.1 T2 1 784.408 MHz -11,59 dém Q factor 160.9
)i TIIIID o8 )i
L J L L J

Date: 24 MAY 2016 17:50.12

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

sectrum e pectrum k2
Ref Level 30.00 GBm  Offset 10.70 di w RBW 100 kHz Ref Level 20.00 Bm  Offset 10.70 di w RBW 100 kHz
jo Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 15.17 dbm| [ETEY] 13.86 dBm
784.97000 MHz| 7685.82900 MHz|
& | nds 26.00 dB}| #o ndg Mt 26.00 dB)|
104 A /\Ay/x\ AN AN 4.905000000 MHZ o AN M BAR VN 4.875000000 MHZ|
] Q factor \ 159.9] / Q factor o 161.2]
d I \ \
0 0
/ 1Y ] 1
J 2 T ;/ o
-10 di -10d
/ 1
% : 556 / \
y Rk Nk, = ns \
| 0 dem— Vo 30 i P
VA AR
-40 di e 40 di A
-50 di 50 d
60 -60
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 784.37 MHz 15.17 dBm ndB _down 4.905 MHz ML 1 785.829 MHz 13.86 dBm ndé down 4.875 MHz
T1 1 782.062 MHz -10.69 d8m nds 26.00 d8 T1 1 782.072 MHz -12.14 d8m nds 26.00 d8
T2 1 786.968 MHz -11.14 dBm Q factor 159.9 T2 1 786.948 MHz -12.22 dém Q factor 161.2
) I e )

Date: 24 MAY.2016 17:51:15

Date: 24 MAY.2016 17:51:04

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG651612B

(Spectrum ) (= (=
Ref Level 30.00 dBm  Offset 10,70 di w RBW 300 kHz Ref Level 20.00 GBm  Offset 10.70 di e RBW 300 kHz
o Att 30de SWT 126ps @ VBW 1MHz Mode Auto FFT fo At 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1k Max @17k Max
M1l 17.31 dBm)| miti] 15.80 dBm|
1 780.6010 MHz| . 784.6170 MHz|
# s nde 26.00 dB| &0 3 . ndB.y 26.00 d)|
i NN A 9.690000000 MHZ| i E AN, D Nk gl Y 9.650000000 MHz|
Q factor ‘\ 80.6 [ Q factor 81.9]
0di ,f .y 0di f
§ 5 i
10 ¥ -10 j[
| \ / \
i / \ 204 ! \
7 7 X
/ AL / N
30 20 = SN
7 = -40 L S
p N 7 ~
~ \ s AN
= 50 den
60 -60
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value ] Y-value |__Function | Function Result
M1 1 780.601 MHz 17.31 dBm nd8 down 9.69 MHZ ML 1 784.617 MHz 15.88 dBm ndé down 9.65 MHZ
TL 1 777.185 MHz -9.02 dBm nds 26.00 dB TL 1 777.165 MHz -10.29 dam nds 26.00 d8
T2 1 786.875 MHz -8.50 dém Q factor 80.6 T2 1 786.815 MHz -9.73 dém Q factor 81.3
— e —
L i J - L i J 4
Date: 24 MAY.2016 17.58.22 Date: 24 MAY.2016 17:58:12
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saronas. FCC RF Test Report

Report No. : FG651612B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [ 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.46 4.46 - - - - -
Middle CH - - - - 4.48 4.48 8.99 8.99 - - -
Highest CH - - - - 4.47 4.47 - - - - -

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG651612B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

) o)
v
Ref Level 30.00 dém _ Offset 10.70 db w RBW 100 khz Ref Level 30.00 cbm _ Offset 10.70 dB w RBW 100 khz
o Att a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 15.35 dbm| Mi[1] 15.24 dBm)|
779.43000 MHz| 778.99100 MHZ|
0 21
# P J Occ Bw . 4.455544456 MHz| g Occ Bw 4.455544456 MHz|
. ST GO n hrum o,
i e N\ W\ \ : 104 \ ay Y \
od ‘1 0d \
\\ \l
-10 -10
\ / T
20d 20d L
/ \ / \
30 -30 v ,
p TN P / NP NN
g y e
40 e —
o
60 d -60
GCF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
ML T 779.43 MHz 15.35 dem ML i 778.991 MHz 15.24 dBm
T1 1 777.27223 MHz 10.38 dBm Oce Bw 4.455544456 MH2 T1 1 777.28222 MHz 7.97 dam Occ Bw 4.455544456 MH2
T2 1 781.72777 MHz 9,52 dbm T2 1 781.73776 MHz 8.57 dBm
( )i ] T o8 ( ) ) TIin

Date: 24 MAY 2016 17:41:04

Date: 24 MAY 2016 17.41:15

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

™ o
v v
Ref Level 30.00 dém Offset 10.70 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.70 dB & RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT = Att 30de  SWT 19 ps & VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 15.39 dBm| Mi[1] 14.70 dBm)|
- 5 763.08900 MHz] - 762.66900 MHz]
Oc 4.475524476 MHz| 4.475524476 MHz|
1 S AN A~ K " M. o
10d t e s A 10 df e | . r
f | |
0 di ! 0 df ! 1
/ \ / \
/ \ / \
-10 -10
-20d Y 20 di X
; n Mty A P2V LAk k" WA
AT ~ v VT
-40 di
50 -50
-60 di -60
CF 782.0 MHz 1001 pts SEBH 10.0 MHz CF 782.0 MHz 1001 E(s pan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 783.089 MHz 15.39 d8m 1 782.669 MHz 14,70 dém
T1 Y 779.77223 MHz 9.69 dBm Occ Bw 4.475524476 MHz T1 1 779.76224 MHz 8.53 dém Occ Bw 4.475524476 MHz
T2 1 784.24775 MHz 5.63 dem T2 1 784.23776 MHz 5.48 dam
)i TIIIID o8 )i uinmnn e
L J L L J

Date: 24 MAY 2016 17:50:33

Date: 24 MAY 2016 175022

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum e yectrum >
Ref Level 30.00 GBm _ Offset 10,70 di w RBW 100 k Ref Level 20.00 Bm  Offset 10.70 di w RBW 100 kHz
jo Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@1Pk Max
MiL1] 15.00 dbm| [ETEY] 14.82 dBm
e 12900 MHz a5 784.86000 MHz|
v v Occ Bw 4.465534466 MHZ] Y OccBw 4.465534466 MHZ]
104 A b AN AN ANV VLA 1 104 prts e Ao Al A A
f i
d [ | I
0 7 Y 0
/ \ \
-10 di -10d
/ \ \
\
-20d / T -20 di
I\ phad A s A T \
-30 B2 Ty g FRdem; T A
y N A
-40 di a8 -40 di ‘
-50 di 50 d
60 -60
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 785.129 MHz 15.00 dBm ML 1 764.86 MHz 14.82 dBm
TL 1 782.27223 MHz 9.42 dBm Occ Bw 4.465534466 MHz TL 1 782.26224 MHz 8.29 d8m Occ Bw 4.465534466 MHz
T2 1 786.73776 MHz 9.83 dém T2 1 786.72777 MHz 9.08 dem
) T ee ) aimn e

Date: 24 MAY.2016 17:50.43

Date: 24 MAY.2016 17:50.54

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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s=amranas. FCC RF Test Report Report No. : FG651612B

oo (o=
rum |% ¥
Ref Level 30.00 dém  Offset 10.70 d& w RBW 300 kHz Ref Level 30.00 cbm _ Offset 10.70 dB w RBW 300 khz
o At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT o Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max @ 1Pk Max
M1[1] 16.86 dBm)| Mi[1] 16.04 dBm|
o M < 779.6820 MHz| - <M 784.6570 MHz|
P 4 OccBw o 8.991008991 MHz| Occ By _ 8.991008991 MHz|
AN N NS~ A SN N o A P o A et U
10d8 + 10d8 v = Y
f \ / {
pt / df L L
0 ¢ 0 t
/ \ / |
- / \ -10 1
| \ f \
20d J \ 20 di “
/ \
20 w LSS a0 . e
’ 1 2
-40 =4 -
5074 =
60 -60
GCF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value ] Y-value |__Function | Function Result |
M1 1 779.682 MHz 16.86 dBém M1 1 784.657 MHz 16.04 dBm
T1 1 777.5245 MHz 10.11 dBm Oce Bw 8.991008991 MHz T1 1 777.5245 MHz 9.95 dom Occ Bw 8.991008991 MH2
T2 1 786.5155 MHz 11.11 dBm T2 1 786.5155 MHz 9,56 dBm
[ )
Date: 24 MAY.2016 17.57.51 Date: 24 MAY.2016 17:58:.01
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SPORTON LAB.

FCC RF Test Report

Report No. : FG651612B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1RB

Highest Band Edge / 1 RB

Ref Level 30.00 dem
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Ref Level 30,00 deém
SGL Count 100/100

Offset 10,70 dB Mode Auto Sweep

[@1 AvaPwr ®1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS

20 dbHie—feuRIOUS }INE ABS pAkS 20 dbie—FRURLOUS LINE ABS RAS: ﬂ

10 d: H 10 dam

| |

-20 dB -20 dem

- M — 1

SPURIOUS_LINE_ABS } \ II SPURIOUS_LINE_ABS / k

Sadn 1 4 -40 dem #

\.JL_,J '\ I~ H"\'

sod r T 50 de =

s o |

Start 763.0 MHz 7007 pts Stop 806.0 MHz | (|| Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW Frequency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit

763.000 MHz 775.000 MHz 6.250 kHz 768.49650 MHz -60.21 dBm -25.21 d& 763.000 MHz 775.000 MHz 6.250 kHz 765.07992 MHz -60.10 dBm -25.10 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.81234 MHz -47.19 dBm -34.19 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.44550 MHz -48.62 dBm -35.62 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98167 MHz -51.07 dBm -38.07 dB 775.900 MHz 776.000 MHz 30.000 kHz | 775.95360 MHz -53.63 dBm | -40.63 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.37263 MHz 20.35 dBm -9.65 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.68731 MHz 20.53 dBm -9.47 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.03172 MHz -53.73 dém -40.73 d8 788.000 MHz 788.100 MHz 30.000 kHz 788.06348 MHz -49.88 dBm -36.88 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.07168 MHz -49.13 dBm -36.13 dB 788,100 MHz 793.000 MHz | 100.000 kHz 788,44021 MHz ~44.58 dBm -31.58 dB
793.000 MHz 806,000 MHz 6.250 kHz 795.31818 MHz -60.13 dBm -25.13 dB 703.000 MHz 806.000 MHz 6.250 kHz 801.79870 MHz 260.32 dBm -25.32 dB

\ig Y

Date: 24 MAY 2016 17:46:13

)|

Date: 24 MAY.2016 17.55:52

L

J i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
e m Sp um
Ref Level 30.00 dBm  Offset 10.70 db Mode Auto Sweep Ref Level 30.00 dBm Offset 10.70 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 Evgpwr
Limit fheck PABS Limit Gheck PABS
20 chlun BOURIOUS INE _ABS DPABES 20 dhinn sBURLOUS. INE _ABS D
10 d; 10 dBm
(it
0 dei o di B
AN I
1 [
| SPURIDUS. LINE ABS_ j L SPURIOUS_LINE_ABS_ / |3
-40 d8 —’\‘ﬁ-— 40 d \l‘w
s0d r . -50 di
SHLR <l
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.71828 MHz -60.32 dBm -25.32 dB 763.000 MHz 775.000 MHz 6.250 kHz 77342358 MHz -60.43 dBm -25.43 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89685 MHz -46.21 dém -33.21d8 775.000 MHz 775.900 MHz 100.000 kHz 775.83212 MHz -48.31 dBm -35.31 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98297 MHz -50.17 dBm -37.17 d8 775.800 MHz 776.000 MHz 30.000 kHz 775.90784 MHz ~52.82 dBm ~39.82 dB
776.000 MHz 788,000 MHz 100.000 kHz 778.74625 MHz 6.11 dBm -23.89 d& 776.000 MHz 788.000 MHz 100.000 kHz 784.73327 MHz 6.42 dBm -23.58 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.05300 MHz -51.03 dém -38.03 d 788.000 MHz 788.100 MHz 30.000 kHz 788.00044 MHz -42.40 dBm -29.40 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.16608 MHz -46.44 dBm -33.44 dB 788.100 MHz 793.000 MHz | 100.000 kHz 788.10245 MHz -39.43 dBm -26.43 dB
793.000 MHz 806.000 MHz 6.250 kHz 796.35714 MHz -60.53 dBm -25.53 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.56494 MHz -60.45 dBm -25.45 dB
-~ v

Date: 24 MAY 2016 17:42:45

Date: 24 MAY.2016 17:52:23

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG651612B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

J

Date: 24 MAY 2016 17:45:04

)|

Date: 24 MAY.2016 17:54:42

L

p m ué: Spectrum I
Ref Level 30.00 dBm  Offset 10.70 di Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.70 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
20 dbiie—$SBURIOUS ) INE ABS pAkS 20 dBHpe—FRUBLAUS LINE ARS it
10 d: ﬂ 10 dam
|
-10 dem 1 J{% -10d8 == ’ i
g f \ | -20 dBm ,[ ‘
SPURIOUS_LINE_ABS ) \ SPURL LINE_ABS_ / l
-40 d8 u\fl ‘l -40 dBm A\_,\ \r\
-50 d m 1 -50 dé T
o | o |
Start 763.0 MHz 7007 pts Stop 806.0 MHz | (|| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW Frequency |__Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.69431 MHz -60.51 dBm -25.51 dB 763.000 MHz 775.000 MHz 6.250 kHz 769.80320 MHz -60.43 dBm -25.43 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -47.57 dBm -34.57 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.22612 MHz -48.80 dBm -35.80 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99086 MHz -51.69 dBm -38.69 dB 775.900 MHz 776.000 MHz 30.000 kHz | 775.98896 MHz -53.66 dBm | -40.66 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.31269 MHz 18.94 dBm -11.06 dB 776.000 MHz 788,000 MHz 100.000 kHz 786,63936 MHz 19.00 dém -11.00 dB
788.000 MHz 788.100 MHz 30.000 kHz 788,06608 MHz -53.60 dBm -40.60 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.01484 MHz -50.66 dBm -37.66 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.31014 MHz -49.14 dBm -36.14 dB 788,100 MHz 793.000 MHz | 100.000 kHz 788,43531 MHz 45.58 dBm -32.58 dB
793.000 MHz 806.000 MHz 6.250 kHz 803.85065 MHz -60.44 dBm -25.44 dB 793.000 MHz 806.000 MHz 6.250 kHz 799.42208 MHz | -60.50 dBm -25.50 dB
g Y

J i

Lowest Band Edge /Full RB

Highest Band Edge / Full RB

pe m Spectrum I
Ref Level 30.00 dBm Offset 10.70 dB Mode Auto Sweep RefLevel 30.00 dém  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 Evgpwr
Limit ¢heck PABS Limit ¢heck PABS
20 chLun BOURIOUS INE _ABS DPABES 20 dhinn sBURLOUS. INE _ABS DAE
10 d; 10 dBm
0 de od il (iein |
10d8 —] Jf |) -10d — {
20d8 ’ 1 20d } \
| SPURIDUS. LINE ABS_ ] L. SPURIOUS_LINE_ABS_ /J ]\
-40 d8 \\F -40d I
S0 di I" f s0d
A0SR B0
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | __PowerAbs |  aLimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 765.49950 MHz -60.51 dBm -25.51 dB 763.000 MHz 775.000 MHz 6.250 kHz 766.12288 MHz -60.57 dBm -25.57 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89416 MHz -46.65 dém -33.65 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.85908 MHz -48.31 dBm -35.31 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97847 MHz -50.86 dBm -37.86 dB 775.800 MHz 776.000 MHz 30.000 kHz 775.99086 MHz Z52.77 dBm ~39.77 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.45355 MHz 4.97 dBm -25.03 dB 776.000 MHz 788.000 MHz 100.000 kHz 785.47652 MHz 5.27 dBm -24.73 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.07877 MHz -51.28 dém -38.28 d 788.000 MHz 788.100 MHz | 30.000 kHz 788.02193 MHz -43.70 dBm -30.70 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.14650 MHz -46.93 dBm -33.93 dB 788.100 MHz 793.000 MHz | 100.000 kHz 788.10245 MHz -39.69 dBm -26.69 dB
793.000 MHz 806.000 MHz 6.250 kHz 798.61688 MHz -60.33 dBm -25.33 d& 793.000 MHz 806.000 MHz 6.250 kHz 795.86364 MHz -60.32 dBm -25.32 dB
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s=amranas. FCC RF Test Report Report No. : FG651612B

LTE Band 13/ 10MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

5 [===
Spectrum Spectrum =

Ref Level 30,00 d8m  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
heck PAES Limit ¢heck PAES
_$pURIQUS J INE ABS pAR 20 dbifte—$RURIOUS J INE ARS DARS
1
| o
i -10d

5US_LINE_ABS_

L——T"]

A o
VS I AL K U N O Y

[ u -50 d l ¥
B
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit

763.000 MHz 775.000 MHz 6.250 kHz 763.71329 MHz -60.24 dBm -25.24 dB 763.000 MHz 775.000 MHz 6.250 kHz 772.15285 MHz -60.59 dBm -25.59 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88786 MHz -46.84 dém -33.84 d& 775.000 MHz 775,900 MHz 100.000 kHz 775.21803 MHz -48.,79 dBm -35.79 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.94041 MHz -51.41 dBm -38.41 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.93352 MHz -53.89 dBm -40.89 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.61239 MHz 20.25 dBém -9.75 d8 776.000 MHz 788,000 MHz 100.000 kHz 786.43556 MHz 20.50 dém -9.50 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.04351 MHz -53.66 dBm -40.66 dB 788.000 MHz 788,100 MHz 30.000 kHz 788.07058 MHz -49.22 dém -36.22 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.15629 MHz -49.13 dBm -36.13 d8 788.100 MHz 793,000 MHz 100.000 kHz 788.17587 MHz -44.81 dBm -31.81 de
793.000 MHz 806.000 MHz 6.250 kHz 801.57792 MHz -60.44 dém -25.44 dB 793.000 MHz 806,000 MHz 6.250 kHz | 797.55195 MHz -60.35 dBm

L J1 J QI o8 )i

JL J

Date: 24 MAY.2016 18:02:59 Date: 24 MAY.2016 18:04:09

Band Edge / Full RB

Spectrum | uvn

Ref Level 30.00 dem Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PAB
20 dbipe—$RURIOUS | INE ABS DAR

7]

10 dBm

0 dem

-10 dBém

[
-20 dBm [ J
/

An dn
| SPURIOUS_LINE_ABS_ / k
-40 dBm

-50 dBm -t
S J

Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit |
763,000 MHz 775.000 MHz | 6.250 kHz 772.62038 MHz -60.31 dBm -25.31 dB
775,000 MHz 775,900 MHz | 100.000 kHz | 775.86628 MHz -46.49 dBm -33.49 dB
775.900 MHz 776.000 MHz | 30.000 kHz 775.99076 MHz -50.42 dBm -37.42 dB
776.000 MHz 788.000 MHz 100.000 kHz 785.24875 MHz 3.05 dBm -26.95 dB |
788.000 MHz | 788,100 MHz | 30.000 kHz 788.00684 MHz -43.68 dBm -30.68 dB
788,100 MHz | 793.000 MHz 100.000 kHz | 788.10245 MHz -39.87 dBm -26.87 dB
793,000 MHz 806,000 MHz | 6.250 kHz 794.37013 MHz -60.58 dBm -25,58 dB

)yl J QD o8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG651612B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum Spectrum '-'%1
Ref Level 30.00 d8m Offset 10.70 di Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
heck PAES Limit fheck PABS
_$pURIQUS J INE ABS pAR 20 dbifte—$RURIOUS J INE ARS DARS
I 10 |
J”i - \
-10d
| f[ l\ /] \&
SUS_LINE_ABS_ SPU
L u i
BUACS W [
[ ]
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __powerabs | ALimit Range Low RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 768.47253 MHz -60.32 dBm -25.32 dB 763.000 MHz 775.000 MHz 6.250 kHz 763.14985 MHz -60.41 dBm -25.41 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.86808 MHz -46.97 dém -33.97 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.33132 MHz -48,.56 dBm -35.56 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96439 MHz -51.56 dBm -38.56 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.98277 MHz -53.60 dBm -40.60 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.57642 MHz 18.86 dém -11.14 dB 776.000 MHz 788,000 MHz 100.000 kHz 786.37562 MHz 19,13 dém -10.87 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.06778 MHz -53.49 dBm -40.49 d8 788.000 MHz 788.100 MHz 30.000 kHz 788.07018 MHz -49.88 dBm -36.88 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.91713 MHz -49.17 dBm -36.17 d8 788.100 MHz 793,000 MHz 100.000 kHz 788.10734 MHz -45.77 dBm -32.77 dB
793,000 MHz 806.000 MHz 6.250 kHz 796.81169 MHz -60.21 dém -25.21 dB 793.000 MHz 806,000 MHz 6.250 kHz | 797.96753 MHz -60.42 dBm
~ 1.——- -
( ) ] QI o8 ) )
Date: 24.MAY.2016 18:01:50 Date: 24 MAY.2016 18:05:18
Band Edge / Full RB
Spectrum | uvn
Ref Level 30.00 dem Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
20 dB:‘ﬁn PURIOQUS INE _ABS DABS
10 dBm
0 dem { S——
-10 dBm —] J
-20 dem
— /
| SPURIOUS_LINE_ABS_ / k
-40 dBm r.
-50 dem J“'
S.dam
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit |
763,000 MHz 775.000 MHz | 6.250 kHz 774.31069 MHz -60.63 dBm -25.63 dB
775,000 MHz 775,900 MHz | 100.000 kHz | 775.87707 MHz -46.37 dBm -33.37 dB
775.900 MHz 776.000 MHz | 30.000 kHz 775.99056 MHz -49.76 dBm -36.76 dB
776.000 MHz 788.000 MHz 100.000 kHz 783.97802 MHz 2.00 dBm -28.00 dB |
788.000 MHz | 788,100 MHz | 30.000 kHz 788.01543 MHz -44.20 dBm -31.20 dB
788,100 MHz | 793.000 MHz 100.000 kHz | 788.23951 MHz -40.35 dBm -27.35 dB
793,000 MHz 806.000 MHz | 6.250 kHz 796.75974 MHz -60.53 dBm -25.53 dB
)yl J (]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG651612B

Conducted Spurious Emission

LTE Band

13 /5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Offset 10.70 d&

Ref Level 0.00 dBm
SGL Count 100/100

Mode Auto Sweep

trum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10,70 dB Mode Auto Sweep

@1 AvgPwr
PABS Limit ¢heck PABS
INE_ABS PABS _10 ddne__BPURIOUS }INE ABS PABS
| spu LINE_ABS_
-20 der
-30dp
-40d
O R R ™
. ol
. -50 dBm .
-70 dB
-80 dBi
-0 de
Start 30.0 MHz 18004 pts Stop 8.0 GHz | |[| start 30.0 MHZz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz | 100.000 kHz 754.02524 MHz -58.55 dBm 45,55 dB 30.000 MHz | 763.000 MHz 100.000 kHz 692.48401 MHz -58.52 dBm -45.52 dB
806.000 MHz 1.000 GHz 100.000 kHz 874.59320 MHz -57.60 dBm -44.,60 dB 806,000 MHz 1.000 GHz 100.000 kHz 998.69115 MHz -57.71 dBm -44.71 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -46.78 dBm -33.78 dB 1.000 GHz 3.000 GHz | 1.000 MHz 2.88728 GHz -47.54 dBm -34.54 dB
3,000 GHz 8,000 GHz 1.000 MHz 7.06584 GHz -42,50 dBm -29.50 de 3.000 GHz 8,000 GHz 1.000 MHz 7.04535 GHz -42.50 dem -29.50 dB
g
l )i ] (T ] ( J{ J (O]
Date: 24.MAY.2016 17:47:09 Date: 24.MAY 2016 17:48:03

Middle Channel / QPSK

Middle Channel / 16QAM

spectrum

spectrum

Ref Level 0.00 dém Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr (@1 Avgrwr
Limit ¢heck PABS Limit heck PABS
INE_ABS PABS _10 4dRE _$PURIOUS LINE ABS PABS
LINE_ABS_
-30 d8
-40 dBr
A sttt o s e
1 50 dB L
-
70 dB
-80 dBrr
-90 der
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 763,000 MHz | 100,000 kHz 714.09670 MHz -58.40 dém -45,40 dB 30.000 MHz | 763.000 MHz 100.000 kHz 750.72839 MHz -58,58 dBm -45,58 dB
806,000 MHz 1.000 GHz 100.000 kHz 865.28586 MHz -57.60 dém -44.60 dB 806,000 MHz 1.000 GHz 100,000 kHz 976.19840 MHz -57.74 dBm -44.74 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -47.25 dBm ~34.25 dB 1.000 GHz 3.000 GHz | 1.000 MHz 2.81880 GHz -47.47 dBm ~34.47 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.07284 GHz -42,36 dBm -29.36 dB 3.000 GHz 8.000 GHz 1.000 MHz 7.04985 GHz -42.42 dBm -29.42 dB
26
L ) J [| L] L J J (O]
Date: 24.MAY 2016 17:49:51 Date: 24 MAY.2016 17:48:57
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SPORTON LAB.

FCC RF Test Report

Report No. : FG651612B

LTE Band 13 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum - pectrum o
Ref Level 0.00 dém Offset 10,70 d& Mode Auto Sweep Ref Level 0.00 dém Offset 10,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
PABS Limit ¢heck PABS
INE_ABS PABS 10 Ane $PURIOUS_)LINE_ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBr
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-70 dB
-80 dBi
-90 dé
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 763.000 MHz | 100,000 kHz 718.49250 MHz -58.54 dBm -45,54 dB 30.000 MHz | 763.000 MHz 100,000 kHz 740.10520 MHz -58.61 dBm -45.61 dB
806.000 MHz 1.000 GHz 100,000 kHz 842.21139 MHz -57.58 dBm -44.58 dB 806.000 MHz 1.000 GHz 100,000 kHz 863.44378 MHz -57.78 dBm -44.78 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -46.75 dBm -33.75 d8 1.000 GHz 3.000 GHz | 1.000 MHz 2.66483 GHz -47.52 dBm -34.52 d8
3.000 GHz 8.000 GHz 1.000 MHz 7.05934 GHz -42.50 dBm -29.50 dé 3.000 GHz 8.000 GHz 1.000 MHz 7.04585 GHz -42.47 dBm -29.47 dB
ST
l )i ) T o8 ( )| J TN oa
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Date: 24.MAY 2016 17:57:41

LTE Band 13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

2ctrum ctrum
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PARS Limit fheck PABS
INE_ABS PABS 10 ddne_PPURIOUS LINE_ABS PABS
-10 i
| SPURIOUS_LINE_ABS_
-20 dB
-30 dB
-40 d
R N —— AP e,
1 -50 dBr
.
70de
-80 dBr
-90 dBr
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 763,000 MHz | 100.000 kHz 755.49050 MHz -58.35 dBm -45,35 dB 30.000 MHz 763.000 MHz 100.000 kHz 673.06922 MHz -58.61 dBm -45,61 dB
806,000 MHz 1.000 GHz 100.000 kHz 876.82309 MHz -57.71 dBm -44.71 dB 806.000 MHz 1.000 GHz 100.000 kHz 920.83908 MHz -57.76 dBm -44.76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -46.80 dBm -33.80 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.65184 GHz -47.38 dBm -34.38 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.06934 GHz -42.46 dBm -29.46 dB 3.000 GHz 8.000 GHz 1.000 MHz 7.06534 GHz -42.53 dBm -29.53 d&
— .ﬁ-ir_
{ ) J Tnn L J J 4 wa
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saronas. FCC RF Test Report

Report No. : FG651612B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0015
40 Normal Voltage 0.0106
30 Normal Voltage 0.0105
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0107

PASS
-10 Normal Voltage 0.0004
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0086
20 Maximum Voltage 0.0092
20 Normal Voltage 0.0000
20 Battery End Point 0.0008

Note:

1. Normal Voltage =3.9 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.35 V.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG651612B

Appendix B. Test Results of Radiated Test

ERP/EIRP
LTE Band 2/ 1.4MHz (Average)
S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 20.56 0.1138 23.68 0.2333
Middle QPSK 1 0 19.77 0.0948 23.12 0.2051
Highest 1 0 20.31 0.1074 23.92 0.2466
Lowest 3 3 19.28 0.0847 22.29 0.1694
Middle 16QAM 3 3 19.40 0.0871 22.72 0.1871
Highest 3 3 20.01 0.1002 23.54 0.2259
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 21.25 0.1334 23.82 0.2410
Middle QPSK 1 0 20.75 0.1189 23.71 0.2350
Highest 1 0 21.04 0.1271 24.20 0.2630
Lowest 1 0 20.09 0.1021 22.97 0.1982
Middle 16QAM 1 0 18.74 0.0748 22.03 0.1596
Highest 1 0 19.29 0.0849 22.79 0.1901
Limit EIRP < 2W Result PASS
SPORTON INTERNATIONAL INC. Page Number : B1 of B10

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCCID : IHDT56VC1

Report Issued Date : Jun. 28, 2016

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.5




saronas. FCC RF Test Report

Report No. : FG651612B

LTE Band 2 / 5MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 20.48 0.1117 23.73 0.2360
Middle QPSK 1 0 20.26 0.1062 23.53 0.2254
Highest 1 0 20.65 0.1161 23.83 0.2415
Lowest 1 0 20.00 0.1000 22.67 0.1849
Middle 16QAM 1 0 19.40 0.0871 22.30 0.1698
Highest 1 0 19.23 0.0838 22.30 0.1698
Limit EIRP < 2W Result PASS
LTE Band 2 / 10MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 20.57 0.1140 23.72 0.2355
Middle QPSK 1 0 20.48 0.1117 23.60 0.2291
Highest 1 0 20.69 0.1172 23.81 0.2404
Lowest 1 0 20.21 0.1050 22.92 0.1959
Middle 16QAM 1 0 19.44 0.0879 22.19 0.1656
Highest 1 0 19.71 0.0935 22.68 0.1854
Limit EIRP < 2W Result PASS
LTE Band 2 / 15MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 37 20.86 0.1219 23.93 0.2472
Middle QPSK 1 37 20.33 0.1079 23.59 0.2286
Highest 1 37 21.09 0.1285 23.83 0.2415
Lowest 1 0 19.76 0.0946 22.30 0.1698
Middle 16QAM 1 0 20.02 0.1005 22.93 0.1963
Highest 1 0 19.39 0.0869 22.28 0.1690
Limit EIRP < 2W Result PASS
SPORTON INTERNATIONAL INC. Page Number : B2 of B10
TEL : 886-3-327-3456 Report Issued Date : Jun. 28, 2016
FAX : 886-3-328-4978 Report Version : Rev. 01

FCCID : IHDT56VC1
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s=amranas. FCC RF Test Report Report No. : FG651612B

LTE Band 2 / 20MHz (Average)

RB Horizontal Vertical
Channel Modulation :
Size Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 20.71 0.1178 23.44 0.2208
Middle QPSK 1 0 20.39 0.1094 23.58 0.2280
Highest 1 0 20.34 0.1081 23.54 0.2259
Lowest 1 0 19.71 0.0935 22.24 0.1675
Middle 16QAM 1 0 19.39 0.0869 22.50 0.1778
Highest 1 0 19.29 0.0849 22.48 0.1770
Limit EIRP < 2W Result PASS
SPORTON INTERNATIONAL INC. Page Number : B3 of B10
TEL : 886-3-327-3456 Report Issued Date : Jun. 28, 2016
FAX : 886-3-328-4978 Report Version : Rev. 01
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saronas. FCC RF Test Report

Report No. : FG651612B

LTE Band 4 / 1.4MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 19.26 0.0843 21.80 0.1514
Middle QPSK 1 0 19.39 0.0869 22.32 0.1706
Highest 1 0 19.79 0.0953 2241 0.1742
Lowest 1 0 18.42 0.0695 20.55 0.1135
Middle 16QAM 1 0 17.93 0.0621 20.31 0.1074
Highest 1 0 18.07 0.0641 20.56 0.1138
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 19.20 0.0832 21.79 0.1510
Middle QPSK 1 0 19.86 0.0968 22.59 0.1816
Highest 1 0 19.76 0.0946 22.48 0.1770
Lowest 1 0 17.76 0.0597 20.22 0.1052
Middle 16QAM 1 0 18.82 0.0762 21.33 0.1358
Highest 1 0 17.99 0.0630 20.59 0.1146
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 12 19.66 0.0925 22.41 0.1742
Middle QPSK 1 12 19.64 0.0920 22.30 0.1698
Highest 1 12 20.48 0.1117 23.18 0.2080
Lowest 1 0 17.51 0.0564 19.68 0.0929
Middle 16QAM 1 0 18.36 0.0685 20.98 0.1253
Highest 1 0 18.61 0.0726 20.83 0.1211
Limit EIRP < 1W Result PASS
SPORTON INTERNATIONAL INC. Page Number : B4 of B10
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Report No. : FG651612B

LTE Band 4/ 10MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 19.35 0.0861 22.06 0.1607
Middle QPSK 1 0 19.73 0.0940 22.40 0.1738
Highest 1 0 19.91 0.0979 22.53 0.1791
Lowest 1 0 18.12 0.0649 20.94 0.1242
Middle 16QAM 1 0 17.96 0.0625 20.44 0.1107
Highest 1 0 17.84 0.0608 20.35 0.1084
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 19.05 0.0804 21.97 0.1574
Middle QPSK 1 0 19.43 0.0877 22.01 0.1589
Highest 1 0 19.64 0.0920 22.54 0.1795
Lowest 1 0 17.65 0.0582 20.22 0.1052
Middle 16QAM 1 0 18.47 0.0703 21.09 0.1285
Highest 1 0 17.93 0.0621 20.55 0.1135
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 49 19.20 0.0832 21.85 0.1531
Middle QPSK 1 49 19.73 0.0940 22.41 0.1742
Highest 1 49 19.53 0.0897 22.21 0.1663
Lowest 1 0 18.01 0.0632 20.80 0.1202
Middle 16QAM 1 0 18.59 0.0723 21.16 0.1306
Highest 1 0 18.41 0.0693 20.99 0.1256
Limit EIRP < 1W Result PASS
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Report No. : FG651612B

LTE Band 5/5MHz (Average)

S N RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 3 3 17.44 0.0555 19.93 0.0984
Middle QPSK 3 3 17.20 0.0525 19.41 0.0873
Highest 3 3 17.28 0.0535 19.63 0.0918
Lowest 1 0 14.07 0.0255 17.12 0.0515
Middle 16QAM 1 0 13.04 0.0201 15.79 0.0379
Highest 1 0 14.59 0.0288 17.44 0.0555
Limit ERP < 7W Result PASS
LTE Band 5/ 10MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 8 17.29 0.0536 19.15 0.0822
Middle QPSK 1 8 17.09 0.0512 19.32 0.0855
Highest 1 8 17.03 0.0505 19.41 0.0873
Lowest 1 0 14.15 0.0260 17.08 0.0511
Middle 16QAM 1 0 15.25 0.0335 17.82 0.0605
Highest 1 0 13.51 0.0224 16.50 0.0447
Limit ERP < 7W Result PASS
LTE Band 5/ 15MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 12 17.78 0.0600 20.40 0.1096
Middle QPSK 1 12 17.33 0.0541 19.77 0.0948
Highest 1 12 17.42 0.0552 19.84 0.0964
Lowest 1 12 14.17 0.0261 16.95 0.0495
Middle 16QAM 1 12 15.07 0.0321 17.63 0.0579
Highest 1 12 13.75 0.0237 16.84 0.0483
Limit ERP < 7W Result PASS
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LTE Band 5/ 20MHz (Average)

RB Horizontal Vertical
Channel Modulation :
Size Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 25 16.99 0.0500 19.56 0.0904
Middle QPSK 1 25 17.21 0.0526 19.68 0.0929
Highest 1 25 17.32 0.0540 20.08 0.1019
Lowest 1 0 13.69 0.0234 16.30 0.0427
Middle 16QAM 1 0 13.31 0.0214 16.30 0.0427
Highest 1 0 13.60 0.0229 16.30 0.0427
Limit ERP < 7W Result PASS
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